V CATALOG OF
vuLun REPLACEMENT
PARTS

ABC7 GAS COMBI OVEN

ML-137715 ABC7G

B CrErrercrserere)/

VULCAN-HART DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC 3600 NORTH POINT BLVD., BALTIMORE, MD 21222
FORM 43272 Rev. B (January 2017)




ABC7 GAS COMBI OVEN REPLACEMENT PARTS

F-43272 Rev. B (January 2017) -2- © VULCAN-HART COMPANY 2017



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

11
13
15
17

Table of Contents

CONTROL PANEL
ELECTRICAL COMPONENTS
DOOR ASSEMBLY

GAS COMPONENTS
CONVECTION MOTOR
PANELS AND INSULATION
PIPING AND VENTING

F-43272 Rev. B (January 2017)



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

?ﬁ
FF
N
o
//K\
36

14

15 ‘tt‘\\:;\:\::\\\\
//“ “:‘:\“\;:\.
‘>\ S H
- i T
» ‘% ‘\\ \‘
u /
9
Qo
%i
]
]
“‘\
R
/

18
/
24
25

Eﬁk\\\ \ o
\

- .%Q .D %.D. . /

L

A @/\\ \ T
/ \

"\ . NN /\/

3

CONTROL PANEL

F-43272 Rev. B (January 2017)



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

CONTROL PANEL

ILLUS. PART NO. NAME OF PART AMT.
PL-60099

1 SC-123-76

2 00-947556

3 00-946807

4 00-947557

5 00-947559 Overlay

6 00-947099 SWItCN = ROCKET . ...ttt et b et nne e 1

7 00-946810 Pan@l = BACKING. ...cci ittt ettt et et e e e e e e e e e as 1

8 NS-038-13 LOCK NUE 10724 HEX...c.veeueiiteeeiteei ettt ettt ettt nne e nneeann 8

9 00-877966 SHANAOM. ...t 7
10 00-945684 BOAId = DISPIAY.....ceeieeeieeitie ettt e e e e e e e e as 1
11 NS-011-07 NUE B-32 HEX (SST).c.eeeiiiieeitieee sttt ene e e 10
12 00-947356 NUE B-32 HEX ...ttt ettt et b et bt et e bt st en e e e e e eane 4
13 00-947221 [T I OFe Yo 10 To TR VPO P VU SPOPPPPRN 1
14 00-947266 Panel = CONIOI BASE........ciiiiiiiiie ettt ettt e e sttt e e s st e e e snte e e e nnee e e e e e eeaaaaaeeens 1
15 00-042648 INSEIt - TAMEAAEM. ...ttt e e e e 6
16 00-946917 Screw 10-24 x 1 Slotted Flat Hd. (SST).....cccuiiiiiiiiii i 6
17 00-947268 GFOMIMIBL. ...ttt et s h ettt e e s he e sb et et e e e sae e e s e et aaeeaas 1
18 00-947287 Cable - Ribbon (Display Board)...

19 00-946882
20 00-947558

21 00-947393 Plate = SWITCR....eeee ettt ettt e e e nne 1
22 00-947392 311 (o1 B B T o SRRSO RTPPPPPN 1
23 00-947144 2] Lo = APPSO POPPPPRN 1
24 00-947422 AT =T 1= PSPPSRI 2
25 SC-113-10 Mach. Screw 4-40 x 3/8 Phil. Pan Hd..........cccuviiiiieiie e e e e e e 2
26 NS-038-13 Lock Nut 10-24 HeX.....covveevveeeeeeeee

27 NS-038-13 Lock Nut 10-24 Hex....

28 00-947148 Cover - Switch............

29 00-042648 g TST=T R I 0T =T Vo[- PSPPI
30 00-946914 Plate - Latch (AJUSLADIE).........ooiiiiii ettt et e e e e 1
31 00-947747 Latch - Adjustable (Curved)

32 SC-118-22 Mach. Screw 10-24 x 5/8 Phil. Truss Hd. (SST)....c.uiiiuiiiiiiiieiii e 1
33 00-946915 [T S PP SP U PPPPR 1
34 00-946916 Spacer....

35 00-946915 GaSKEt......eeiiiiiee

36 00-946917 Screw 10-24 x 1 Slotted Flat Hd. (SST)

-5- F-43272 Rev. B (January 2017)



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

," 48 00-947173 Cord - Power
PARTS NOT ILLUSTRATED

ELECTRICAL COMPONENTS

F-43272 Rev. B (January 2017) -6-



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

ELECTRICAL COMPONENTS
ILLUS. PART NO. NAME OF PART AMT.
PL-60102

1 00-946955

2 00-947773

3 00-946960

4 00-946959 L2 T 0T S 1

5 00-946958 INUL 5718718 HEX ...ttt ettt et b e et eae e bt e e eaeent e e neeeanns 1

6 NS-038-04 Lock Nut 1/4-20

7 00-947349 Screw 6-32 x 1/4 Phil. Hd. (NYION).....ciiiiiiii e 8

8 00-947502 BOAIA (IMBIN). ...ttt bbbttt ettt 1

9 00-947119 SHANAOM. ...ttt 4
10 00-945685 BOard (OXYGEN SENSOT).....uiiiiiaiieatieeiie ettt ettt e st e bt esae e e beesiee e beesabeebeeanaeesbeeansneeaeeannnes 1
11 00-947349 Screw 6-32 x 1/4 Phil. Hd. (NYION).......oiiiiieiieece e 4
12 00-946884 HAINESS = WIKING ...ttt ettt e e e e e e e e e e aeeeens 1
13 00-947333 S TU o] oo AR = o= T o S RSURRSRUPPS 10
14 00-947503 270 = 1o I (1Y o] (o] g 0o o1 1 o) T PSP 1
15 00-947333 T8 o] o o GRul =TT o RSP SORUPRPPY 4
16 00-947342 REIAY (SSR StAtIC). .. e eeeeemieitie ettt ettt ettt enn e nnneeann 1
17 00-947364 Screw 8-32 X 3/4 Phil. Pan. Hd.......ooooiiee e 2
18 00-946944 Cable - RIDDON. ... 1
19 00-947543 Guard - Fan
20 00-947714 SCMEW B-32 X 2.ttt ettt ettt ettt h bttt h et b et h et h et na et b et e e nn e 4
21 NS-049-07 NUT, ASSY 6-32 KEPS HEX.....etiiiiiiiiiieti ettt 4
22 00-947329 Relay - Base.........cccccoueeennee.
23 00-947330 Relay (220-240 V.)..
24 00-947331 Relay (24 V.)...........
25 00-946948 SCrEW 10-24 X /2.t
26 00-947362 L2 T 0T S
27 00-946932 L | I o PSRt 1
28 00-947364 Screw 8-32 X 3/4 Phil. Pan. Ha.....ooooeeee et e e e e 2
29 00-946953 MOAUIE - IGNITION.......eiiiiii ettt e e e e eanee 1
30 00-947221 FaN = COOING..... ettt ettt ettt et e e e a et n e e e e 1
31 00-947229 HOIAET = CaDIE......oteee et ettt et 9
32 00-947358 Nut 8-32 Hex
33 00-947357 NUE 10-24 HEX (SST ).ttt b et r e ean e e nneeaane 2
34 00-947358 INULE B-32 HEX. .ttt ettt sttt e e bt et nae e bt e r e aeenn e e e nneeaan 2
35 00-947358 INUE 8-32 HEX..e ettt ettt e r et nae e bt e e enn e e e nneeaane 2
36 00-947327 BIACKEL. ... et 1
37 00-973039 Thermostat (Hi-Limit).........oooio et 1
38 00-947364 Screw 8-32 X 3/4 Phil. Pan. Hd.......ooeiiiii ettt e e et e e ennnnneneeneees 4
39 00-946952 SWITCR = PrESSUIE. ...ttt et e e et e e e et e e e st eeeeteeeeeansteaeenseeeensnnsnnnnnnnen 1
40 00-947335 (€702 T4 USSP 2
41 00-947268 GFOMIMIBL. ...ttt b ettt et e s bt et e e eae e e b et e be e e sat e e sbee e abneeeeeeas 1
42 00-973042 CAPACHOT (12.5 UF ).ttt ettt e b ettt eae et b et e e e neee s 1
43 00-947334 LT T TSP U ST PS TR RTPROt 1
44 00-947234 Self-Tapping Screw #10 X 1/2 HEX Ha.....cooiiiiiiiiieeeee e 1
45 00-947353 Fuse - Link (4 AMP.)...cooeiiniiiiieeee
46 00-947618 Block = TermMINal (4-POIE)......c ittt sttt et e et eaeeas
47 00-947619 Block - Terminal (4-Pole, GroUNGiNg).........c.uuiueeiuiaiitaiee ettt sae e e e e e nnee 1
48 00-947173 POWET COTQ.......oiiiieie ettt ettt sr e e et enn e e enneeaane 1
49 00-973111 Fuse (5 Amp.) (OXygen Sensor BOArd)...........ccoiuiiiiiiieeiiieiie ettt e e 1
50 00-947693 Holder - Fuse (Incls. Item 51) (Motor Control Board)............ceeviuiieeiiciireeiiiee e 1
51 00-947695 Fuse (6.25 Amp.) (Motor Control BOArd)...........ccouiiiiiiiieiiieiie ettt 1

-7- F-43272 Rev. B (January 2017)



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

7
“QQ
],
)
N
N
[e]

o N
.
:\/g\

|
|:| 24
N2

DOOR ASSEMBLY

F-43272 Rev. B (January 2017) -8-



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

PART NO.

00-947291
00-042648
00-973532
00-973533
00-973402
00-973004
00-947786
00-947789
00-947290
00-947311
SC-118-22
00-947309
00-947360
00-947286
NS-038-04
00-947308
00-947288
00-947677
00-947678
00-946862
00-957916-00001
00-973069
00-947325
00-947284
00-947328
00-945905
00-946978
00-945453
NS-038-13
00-360128
00-946822
00-947276
00-947299
00-946863
00-945971
00-947292
00-946870
00-947277
00-947275

DOOR ASSEMBLY
NAME OF PART AMT.

SOOI ... ettt e e e 1
INSert - TAreaded...........ooiiiiiii e e
Kit - Handle & Bezel.......
Kit - Door Lock Bracket..
Kit - Latch Cam ASSY........cccocoeivieeiieenieeieeceene
Cap Screw 1/4-20 x 1 Hex Washer Hd. (SST)......cooiiiiiiiiiiiiee e 5
SHiM = HINGE (TOP). .ttt ettt st rb ettt e b et e e e e st e s be e st eeeeens 1
Shim - HINGE (BOIOM)......uiiiiiiiiieiet ettt e e 1
111 =T 1= ST SRUPPPP 1
(701771 S o T2 RSP SRSPPPP 1
Mach. Screw 10-24 x 5/8 Phil. Truss Hd. (SST).....citiieiiiieiiiieie e AR
[ (8T g To =Y S RRUURPURPPN 12
Bracket - PIUNGET......co ottt ettt e e st e e e s abe e e e aanbensannnees 12
LOCK NUL 1/4-20.....ceeeieeeiee ettt ettt ettt nb ettt ettt ene e s e s 24
LI =T [ = TP PP PPPPPP PPN 2
] (11 (=T T USSP PPUPPRPR 1
ST o] 4T aTe TR O 1o ST PP PPPPPPN 1
BIaCKet. ... .o e e 1
SHfENEr = HINGE.. ..ottt e e 1
Nameplate - VUICAN (T-1/4 TN.) ..ottt e e e 1

Door Assy. - OULEr (INCIS. GIASS).......uiieiiiieeiee ettt e e e e e e e aaeeeas 1
HINGE ASSY. (TOP). .t iutteittiette ittt ettt ettt e et e bt sttt e st e sbeesetneeeeeeanne 1
SHITENET = DOOT ... ettt et ettt et e e e 1
ST 0T Lo PRSP SORUOPPPNt
Hinge - Door.

Screw 4-40 x 3/8 Hex Socket Hd. (SST).....uiiiiiiiieiieiie ettt AR
LamP (12 V., 5 WV, ettt e h e bttt e e bt e et e et e e e nbeesaneenbaeeaeeannee 3
LOCK NUE 10-24 HEX....ooiiiiiii i 2
1Y E=Te o T S I Lo To T ST P PP PPPPPPP 1
(070 =Y Y = To 3 T SR PPPPPPPPPN 1
Tray - Drip (REMOVADIE).......coouiiiiii et 1
113 =T 1= SO 1
SHfENEr = HINGE.. ..ottt e 1
HINGE ASSY. (BOTIOM).....oiiiiiiiiiiite ettt e e e 1
Support - Drip Tray (RH).....ouiie e e 1
DIOOK = INMNE ...ttt b e et e st e e s b est e e e e e eanes 1
SUPPOIt = DFP Tray (LH). oottt ettt et e e e eeeaeabbnneeeeeee 1
] (11 (=T T PSSO PP POPPPUPRTRPP 1

-9- F-43272 Rev. B (January 2017)



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

N
N

13

PL-60104

14

GAS COMPONENTS

-10 -

F-43272 Rev. B (January 2017)



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

GAS COMPONENTS

ILLUS. PART NO. NAME OF PART AMT.
PL-60104

1 00-945278 HEat EXCRANGET ASSY ...ttt ettt e sttt e e e e eanee

2 00-945782 Gasket - Heat Exchanger..

3 00-945943 Plate - MOUNTING. ......eiiiiiit ettt st sn et eeeeeanee

4 NS-038-04 LOCK NUL 1/4-20.....cc ettt bt b et na et et e bt e b e st enneeaneeeanne

5 00-947091 Inducer - Draft

6 00-945846 FIUG = GBSttt ettt ettt

7 00-947024 SHIEIA = FIUE ...ttt 1

8 00-947238 GASKEE - FIUE CaP......eiiiiiiiiiie ettt e e e e et e e et e e e et e e e et r e e e e ateeeeaannrnarnnaees 1

9 00-947193 AP = FIUB. ..o et 1
10 SC-118-22 Mach. Screw 10-24 x 5/8 Phil. Truss Hd. (SST)....c.ciiuiiiiiiiiiiii et 4
11 00-947008 SHIBIA = FIUG.....oee e e e 1
12 SC-118-22 Mach. Screw 10-24 x 5/8 Phil. Truss Hd. (SST)....c.coiiiiiiiiiiiiiieeeeeeee e AR
13 SC-118-22 Mach. Screw 10-24 x 5/8 Phil. Truss Hd. (SST)......coiouiiiiiiiiiiii e 2
14 00-947124 ST 3T o1 To IR 1V o] (o ) USSP 1
15 00-945554 EIDOW 3/4 X B/4.......eeeeee ettt ettt b et en e e nneeaan 1
16 00-947174 PP B/4 X 4.t a ettt enn e aane 1
17 00-947384 EIDOW = SEEEL. ...ttt 1
18 00-947498 Sensor - Flame
19 00-947501 Cable (FIamE SENSOT)....uiiiiiii ettt ettt et e et eeab e e st e e bt e e eabeeabee e nnseeaaeans 1
20 00-947497 Lo a1 (o OSSP STU PSP PP PR RPPPPPPPIOt 1
21 00-947496 BUIMNIEI ASSY ...ttt et e e at e e sttt e e a et e e ae et e et e e et e e e et e e e e e e e e as 3
22 00-947495 VAIVE = Sttt 1
23 00-947791 Kit = INSUIGLION. ...t 1

11 - F-43272 Rev. B (January 2017)



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

CONVECTION MOTOR

F-43272 Rev. B (January 2017) -12-



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

CONVECTION MOTOR

ILLUS. PART NO. NAME OF PART AMT.
PL-60103
1 00-945962 Clip - SUPPOIt (RACK GUIAE).....c.eeiiieieiie ettt ettt ettt e e e e 4
2 00-947356 INUE B-32 HEX...e ettt et e r et sttt e e enn e e e nneeeane 2
3 00-947221 [T I O7e Yo 10 To T USSP ST SPOPPPPTN 1
4 00-947026 L= Tt (3 0 ) TS 1
5 00-947022 L]0 T 8 I PSR 1
6 00-946841 Lo 10T oL A 1Y o} (o) PSP 1
7 00-947750 MOLOT (250 WVttt b et b ettt e e eb e et et eneenn e e e nneeaan 1
8 WS-006-27 L ET g ToT o S S 1 TSP
9 NS-038-10 Lock Nut 3/8-16 Hex...
10 00-947245 BIOCK = T@IMINAL.......oiiiiiii e st e e
11 00-947054 Plate - RELAINET ... 1
12 NS-038-04 Lock Nut 1/4-20.... .11
13 00-947087 ] 1= o e 5 TP PSP UPRRPR 1
14 00-945433 Plate - Backing (Shaft S€al)........cocuiiiiiiiiei e 1
15 00-945435 SEal - Shaft......ooeiee e 1
16 00-945434 Plate - Cover (Shaft SEal)........coiiiiiiii e 1
17 00-947322 SCrEW 10724 X 5/8 (ST ). eteeiiiuie it eieeieestee et ettt et e e e e e et eneesmeesaeeneeeneesneaneeanneeaneee s 4
18 00-947751 Wheel - CONVECHION FaN........oiiiiiiiieeie ettt e e e e st e e st e e e ssee e e snaee e e e e e e aannnes 1
19 00-945756 AOMIZET = WALET ...ttt ettt ettt ea e e e e eanee 1
20 00-947065 BOIt = ATOMUZET ...ttt ettt ettt ene e enn e aan 1
21 00-947083 SCrEW MB X 1 X BOMIML....ciiiiiiiiite et sb e bbbt sb et e bt et eenee s 1
22 00-947243 Hanger (Top, Right)
23 00-973001 Baffle = FAn Cavity.........ooiiiiiei ettt ettt et e e e e nnee
24 00-973079 Support - Baffle (Bottom, Right)............ooiiiiii e 1
25 00-973078 Support - Baffle (BOHOM, LEt)........ooiiiiiiieeeeee e 1
26 00-947397 RACK = WIFE (RH).. ettt 1
27 00-947396 RACK = W (LH ). ..ottt ettt et ettt e nb et e e e e aanee 1
28 00-947242 HaNGEr (TOP, Left). .. ittt e e 1
29 00-947595 Rack - Wire (Pan Guides and StOP)........cceiiiieiiiiriieiiiesiee et AR
30 00-945895 Support - Rack Guides............c.c........
31 00-947112 Mach. Screw 1/4-20 1/2

-13- F-43272 Rev. B (January 2017)



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

27

26

7

Y4

JITTITTITTITTITTITTII0000007
JIIITTIiaiiaiaiiy
JITTITTI000000077,
Ve
JITTITTIT00000007
Vi

LRARR RN RE RIS N\
AMATALVLRRRNNRY

ANMWNY

AN

20

22

PL-60100

PANELS AND INSULATION

-14 -

F-43272 Rev. B (January 2017)



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

ILLUS.
PL-60100

PART NO.

00-947770-00005
00-947617

00-947770-00003
00-947770-00002
00-945380

00-947770-00003
00-947770-00004
00-947770-00005
00-945379

00-947770-00007
00-947770-00014
00-947770-00005
00-947546

00-947770-00008
00-947770-00005
00-947770-00013
00-947770-00012
00-945381

SC-118-22

00-946826

00-947770-00002
00-947770-00007
00-947770-00005
00-947770-00001
00-947770-00015
00-947770-00009
00-947770-00010

PANELS AND INSULATION

NAME OF PART AMT.
QTS = 4o TSP 1
(= 1] [ A B Lo o | SRt 1

LTIV F=) i o) o PSRRIt 1
LTIV F=Y (o] o PO TR URUROt 1
COVET - SIAE (HINGE). ...ttt ettt e e e 1
INSUIALION. ... et e e et e e e e e e e et e e e e e e e e e s anaeaeeeeeeeeaaaanaeaaaaes 1
INSUIALION. ... e e e e e et e e e e e e s e r e e e e e e e e e e sataeaeeeaeeeeatannaaaaaees 1
[ TSTU] =) i o o PSPPSRt 1
(70177 A o] o USSP O UPPRRROURUPPPPRt 1
L TSTU] =1 o o PSRRI 2
L ESTU = o T g TR = 7= Lo SRS 1
| ESTU] =1 o o SRR RRY 1
(7010 - | PSS SRSPPPP 1
INSUIALION = REAT.........iiiieeeeee ettt e e e e e e et e e e e e e e e e et e e e e eeeeeeaaanaeeeaees 1
L TTU1 F=Y i o) o PSRt 1
[ TTU] F=Y (oY o PRSIt 1
INSUIALION. ...t e e e e e e e e e e e e e e e e e e e e st r e e e e eeeeeeaeaaeaaaes 1
COVET = SIAE (LOCK)....eeeie ettt ee e 1
Mach. Screw 10-24 x 5/8 Phil. Truss Hd. (SST)...cc.uiiiiiiiiiii it AR
Handle

Insulation

Insulation

Insulation....

Insulation....

Insulation....

Insulation
Insulation

-15- F-43272 Rev. B (January 2017)



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

___________________________________

| 25 00-947594 Clamp
1 26 00-973010 Insulation - Wrap
:\ PARTS NOT ILLUSTRATED
34
& 27
> 18
2 17
P g )]
/& g @é 'S
0\ e
19 13

PIPING AND VENTING

F-43272 Rev. B (January 2017) -16 -



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

PART NO.

SC-118-22
00-947219
00-947220
00-947232
00-947196
00-945837
00-947169
SC-122-37
NS-038-04
00-042648
00-945827
00-947643
00-947561
00-947606
00-947232
00-947562
00-973049
00-973035
00-947563
00-947560
00-947607
00-947233
00-947315
00-947641
00-947594
00-973010
00-947232
00-947642
00-947233
00-947172
00-947233
00-945878
00-947622
00-945615
00-945616
00-947314
00-947313
00-947138
00-947348
00-947669
NS-038-04
00-947386
00-947389
SC-118-22
00-947388
00-973047
00-946995
00-947391
00-947169
00-947381
00-947390
00-947379

PIPING AND VENTING

NAME OF PART AMT.
Mach. Screw 10-24 x 5/8 Phil. Truss Hd. (SST)....c.coiiiiiiiiieie et 6
VENE WEIAMENL. ...ttt e e e e e et e e e e e e et eeeeaeeesnsbsaeeeeeeeaeeeeesnes 1
GASKEE = VBNL....ceeeieee et e e e e e e e e e e a e e e e e e e e aaaaaaes 1

(7 =T 1 1 Tl o (o 1TSS O PTRRROORUPPPPt 1
EXNAUSE = CAVILY.....eeieiiieitie ettt et e bttt e et et et en e e e e e nne 1
Y=Y 1T PSSP STRUPPPPt 1
(=T O SRUPPPP 1
Mach. Screw - M4 x 0.7 X 10mm Phil. Pan Hd. SST........cooiiiiiiiieeeeeeee e 4

LOCK NUL 1/4-20.....eeeeeee ettt ettt ettt e st e st s e sseeneesneeeeeneesseeneeeneeneeeanneeeanes 4
Insert - Threaded.. AR
Panel = ULIEY . ..ot e 1
LT o= Tg I (S 1 I USSRt 1
Tee 1x1x1(SST)

Adaptor - HOSe (11N, X 1IN, L.D.) (ST )ittt a e 4
(07T o o Tl o (o T TSRO PTRTSPRRPPPPNt
Elbow (SST)...eeiieeiiieiiieciiee

Reducer 1 In. to 1/8 In. (SST)..

Probe - Temperature................

[ o TR I [ TR (1S 1 I TSSO R PR POPPPPTN
Bushing 11N, 10 3/8 IN. (SST)....uiiiiiiii e
Adaptor - Hose (3/8 In. X 3/8 IN. 1.D.) (SST).eeutiiiiiiiieiiiieeee et 1

ClAMP = HOSE.....cie ettt b ettt be e eb ettt e et b et ee e

Insulation (Wrap)..

(07T o o Tl o (o T TSRO PTRTSPRRPPPPNt 2
Hose (Drain Trap to Utility Panel)...........couiiiiiiie et 1
Clamp - Hose

Y-Fitting.........

HOSE - Drain VeNt......c.oiiii e e 1
LOCK NUL 1/4-20.......eeeeeieeee ettt ettt st ettt e r e enn e e e nneeeens 4
REtAINING RING ... .eeieieei ettt e et e et e e e e e e e e e aeeeeas 2
Seal - Damper (Cavity INTAKE)........oiiiiiie e 1
Mach. Screw 10-24 x 5/8 Phil. Truss Hd. (SST).....ccceeiiiiiiiiieereeereeee e 1
Plate - Damper (Cavity VEN)........oouiiiiieiieiee ettt e e
Screw 4-40 X 1 Phil. Pan Hd. (SST)...cooiiiiiiiieieie ettt
SWICH. .o

Set Screw 6-32 x 1/4 Hex Hdls., Cup Pt. (SST)
GaSKeL...coi i
TUDE (CaVity INTAKE).....ee ittt e e et e e e taee e e e e e
LAV = g T T PP PUP PR
Shaft - Seal (Cavity INtAKE).......cciuiiiiieie e 1

-17 - F-43272 Rev. B (January 2017)



ABC7 GAS COMBI OVEN REPLACEMENT PARTS

FORM 43272 Rev. B JANUARY 2017 PRINTED IN U.S.A.



